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Comfort ¢7 Solutions

ATaco Group Company

Replacement Parts List

KS 1415B

SUPERSEDES: July 1, 2009

WHEN SELECTING AND ORDERING PARTS, ALWAYS REFER TO SERIAL NUMBER ON NAMEPLATE

EFFECTIVE: November 1, 2009
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1 1 IMPELLER (BRZ) 953-3898RP 953-3898RP 953-3898RP
1 1 IMPELLER (C.L.) N/A N/A N/A
2 1 [CASING (125#)(NO WR STD)| 953-3911RP 953-3911RP 053-3911RP
2 1 |CASING (250f)(NO WR STD)| 953-3912RP 953-3912RP 953-3912RP
2 T | CASING (125#)(W/WR OPT)| 953-3922RP 953-3922RP 053-3922RP
2 1 CASING (250#)(W/WR OPT) 9535-3923RP 953-3923RP 953-392 3RP
3 2 WEAR RING, BRZ (OPT) 953-3909RP 953-3909RP 9535-3909RP
3 2 WEAR RING, C.I. (STD) 953-3910RP 953—3910RP 953-3910RP
5 1 IMPELLER SPRING WASHER 953-2651RP 953-2651RP 9535-2651RP
6 1 IMPELLER BOLT 5/8NCx2—1/4LG | 5/8NCx2—1/4LG | 5/8NCx2—1/4LG
7 1 IMPELLER KEY 1/2x1/2x7 LG 1/2x1/2x7 LG 1/2x1/2x7 LG
8 1 IMPELLER WASHER 953-2138RP 953-2138RP 053-2138RP
9 P GASKET (CASING) 953-2594RP 953-2594RP 953-2594RP
ol 18 | 4 PIPE PLUG /4 NPT 1/4 NPT 1/4 NPT
> 70 | 1 SUPPORT STAND (OPTIONAL) 953-3995RP 953-3995RP 953-3995RP
ol 71 | 4 WASHER 5/8" 5/8" 5/8"
S 72 | 4 LOCK WASHER 5/8" 5/8" 5/8"
Zl 73 | 4 BOLT 5/8"NC x 2"LG 5/8"NC x 2"LG 5/8"NC x 2"LG
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3 | 7 WEAR RING, BRZ (OPT) 953-3909RP 953-3909RP 953-3909RP
3 | 9 WEAR RING, C.I. (STD) 953-3910RP 953—3910RP 953-3910RP
4 i COVER (NO WR STD) 953-3913RP 953-3913RP 953-3913RP
4 f COVER (W/WR OPT) 953-3924RP 953-3924RP 953-3924RP
14 |16 CASING BOLT 5/8NC x 3'LG 5/8NC x 3'LG 5/8NC x 3'LG
20 | 4 MOTOR BOLT (CZ ONLY) | 5/8NCx1-3/4LG — 5/8NC x 3-1/41G
20A | 4 MOTOR BOLT (HP ONLY) 5/8NC x 3 1/4L6] 5/8NC x 3 1/4LG ———
26 | 16 CASING WASHER 5/8" 5/8" 5/8"
24 | 1 SUPPQRT HEAD 953-3014RP 953-3014RP 953-2928RP
27 | 4 MOTOR LOCKWASHER 5/8" 5/8" 5/8"
30 | i SEAL COVER, INT (STD) 953-2929RP 953-2929RP 953-2929RP
30 | | SEAL COVER, EXT (OPT) 953-3034RP 953-3034RP 953-3034RP
31 [ 2 SEAL COVER SCREW 1/INC x 2-1/4LG [ 1/2NC x 2-1/4LG | 1/2NC x 2-1/4LG
32 | 1 SEAL COVER GASKET 953-3038RP 953-3038RP 953-3038RP
35 |1 TUBE KIT 953—1547RP 053—1547RP 953—1547RP
36 | 1 THROTTLE BUSHING 953-2935RP 953-2935RP 953-2935RP
41 | 1 SEAL CAP PLUG 1/8NPT 1/8NPT 1/8NPT
4 | 4 MOTOR NUT (HP ONLY) 5/8NC 5/8NC ———
43 | COUPLER GUARD 953-2907RP 953-2907RP 953-3032RP
437 | 1 | COUPLER GUARD (W/SLOT) 953-2908RP 953-2908RP 953-3033RP
53 | 4 COUPLER GUARD SCREW 1/4 x 5/8LG 1/4 x 5/8LG /4 x 5/8LG
5 | 4 COUPLER GUARD WASHER 1 /4" 1 /4" /4
55 | 4 | COUPLER GUARD L'WASHER 1 /47 1 /47 1/47
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SEAL KIT (TYPE U)

953-1548-43RP

933-1548-43RP

953-1548-43RP

SEAL KIT (TYPE V)

953-1548-44RP

953~ 1548-44RP

993-1548-44RP

STD. DESIGN
ONLY
14158 | 14158 | 14158 || 14188 | 14158 | 14158 |

o] N MOTOR FRAME MOTOR FRAME

)| DESCRIPTION For N c | @ For N c [ 0
NO. | REQ.

MECHANICAL DESIGN A_OR C (125f) || MECHANICAL DESIGN B_OR D (250f)

9 | 1 | CASING GASKET || SEE PAGE 1| SEE PAGE 1] SEE PAGE 1| SEE PAGE 1 | SEE PAGE f | SEE PAGE 1
32 | 1 [SEAL CAP GASKET|[ 953-3038 | 953-3038 | 953-3038 || 953-3038 | 953-3038 | 953-3038 | =
37 | 1 | RETANING RNG |[ 15-151 15-151 15-151 15151 | 15-151 | 15-151 |y
55 | { | SPRINGHOLDER |[953-3037RP | 953-3037RP | 953-3037RP | [ 953-3037RP | 953-3037RP | 953-3037RP | &5
£ [ | SEA (TYPE B) |[ 950-675RP | 950-675RP | 950-675RP || 953-4184RP | 953-41B4RP | 953-41B4RP |
1 | 1 | SEAL (TYPE D) || 950-678RP | 950-678RP | 950-678RP || 993-4187RP | 953-4187RP | 953-41B7RP | &
t1 [ 1 | SEAL (TYPE E) |[ 950-681RP | 950-681RP | 950-681RP || 953-4188RP | 353-418BRP [ 953-4188RP | S
40 | 1 |SEAL KIT (TYPE B)| [353-1548-37RP [953- 1548-37RP|953- 1548~37RP | {353~ T548-40RP |953- 1548 40RP 953 154B~40RP | =
40 | 1 |SEAL KIT (TYPE D)]|[953-1548-38RP|953-1548-38RP|953-1548-38RP | [953-1548-4TRP[953—1548—41RP[953—154B-41RP| &
40 | 1 |SEAL KIT (TYPE E)] [953-1548-30RP [953- 154B-30RP|953- 1548-39RP | (953~ T548-47RP 953~ 1548-42RP 953~ 154B-42RP
9 | 1 | CASING GASKET || SEE PAGE 1 SEE PAGE 1] SEE PAGE 1
32 | 1 [SEAL CAP GASKET || 953-3038 | 953-3038 | 953-3038
1| S ETYPE u]) 953-3163RP | 953-3163RP | 953-3163RP
1] 1 | SEAL (TYPE V) |[953-3164RP | 953-3164RP | 953-3164RP

| SEAL (TYPE W) || 953-3165RP | 953-3165RP | 953-3165RP FXTERNAL DESIGN

1

1

1

SEAL KIT (TYPE W)

953-1548-45RP

933~ 1548-45RP

953-1548-45RP
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ITEM FRAME FRAME FRAME
NO. DESCRIPTION FOR N p 0
-1 45 | 1 COUPLING 953-3035RP 953-2933RP 953-3015RP
46 | 6 BOLT, COUPLING 3/8 x 3-1/2L6 [3/8 x 3-1/2°LG [3/8 x 3-1/7°LG
4 6 NUT, COUPLING 5/16 5/16 5/16
48 | 6 LOCKWASHER, COUPLING 5/16 5/16 5/16
~1.80 | 1 COUPLING KIT 953-3151RP 953-3152RP 953-3153RP
- 25 ] 1 CIRCULAR KEY, PUMP 053-2934RP 953-2934RP 953-2034RP
49 | 1 CIRCULAR KEY, MOTOR 953-1315RP 953-1317RP 953-2934RP
23 | 1 COUPLING KEY, PUMP 5/8 x 5/8 x 2 171G | 5/8 x 5/8 x 2 1/2°L6 | 5/8 x 5/8 x 2 1/7'1G
39 | 1 COUPLING KEY, MOTOR  [3/8x 3/8x2 1/2°LG |1/2x1/2x 21/27LG [5/8x5/8x 2 1/2°LG
37 ] 1 RETAINING RING, SEAL 7 3/4 7 3/4 2 3/4
L 44 [ 1] SHAFT | 953-2927RP |  953-2027RP_ |  953-2027RP |
-1 81 ] 1] SHAFT KIT |  053-3148RP | 953-3148RP | 953-3148RP |
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Taco, Inc., 1160 Cranston Street, Cranston, R1 02920 | Tel: (401) 942-8000 | FAX:(401) 942-2360
Taco (Canada), Ltd., 8450 Lawson Road, Suite #3, Milton, Ontario L9T 0J8 | Tel: (905) 564-9422 | FAX:(905) 564-9436

Visit our web site: www.TacoComfort.com | Printedin USA | ©2015 Taco, Inc.




